Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05015991

FPage { Pagina:

1/4

Tubies de Acero de Mexica, S.A.
£ 4337 Carr. Mexico-Veracruz
Via Xalapa

{(91697) Veracrus, Ver Mexon
{523 729 989 1100 tel

(570 279 989 1120 fax

Date/Dia:  04/07/2005
Customer ) Cliente:  PLESA ANAHUAL ¥ CIAS, S.A. DE (.V. Cuslomer's Order ! Cliente Orden - ftem N* Customer's Heference ! Referancia del clients Manulacturer's Works Ordger N° ! Confirmacion de Venta
078922/01
Manufachme Process) Proceso de faticacor, Pradugt Type ! Tipo de producto. Surface { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
I5tandard or Specification /| Normas o espechcaciones Steel Grade { Grado de acnro. Ends / Extremos. NORMAIL BEVEL
API SL/ASTM Al06/ASME SAL106/ASTM AS53 ,JULIO 1, 2000/99/19%995-3A895/99B B/x42 PSL1 BISELADQ NORMAL

[Chmensions ¢ Dimensiones.
273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Length ¢ Longitud.
6.00 / 6.50 MTS
19.70 /s 21.3Q PT

Cuanbity [ Cantidad. 58 Pcs/pz Mominal Wexght f Peso Mominal

60.50 EKG/M
40.52 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Bpecimen condition Specimen dimensions Test Y. 5 UT.S, ¥S.
Condicion de la probela Cimensiones de 13 probeta temp Lini: / Unidad Linit ! Linidad ! Llangation
HeatN* | Sample N°| L= T | Type Size Arga Temp. |RG/MM2 KG/HM2 [ER: Alargamento
Colada N° | Muestra N° Tipo On Tamaho Seccion de Bul 0.5%
mim mmd lensayo Required/Requencs Required ! Reguerido Required % in 2 inches

Thin- Thn: Min % < A7

TMax: Thax:

LMin:  25.50 Lhin  42.189 Max Obt.

= LMax: LiMax: %
22547 (16658 |C/B| ST (Rec| L [ 37.30 x 10.00[379.00 TA 32.16 48.64 0.66 42
22547 16659 |C/B| ST (Rec| L | 39.00 x 3.40 |357.20 TA 34.12 48.98 0.70 43
22550 16660 |C/B| ST |Rec| L 37.90 x 9.40 [355.32 Ta 33.59 49.96 0.87 43
22550 16661 |C/B| ST |Rec| L 37.40 x 9.20 |347.76 TA 33.60 50.25 0.67 42
Ls:L Hon of the phe | L lizacion de ta £m: Body ! Guerpo RJU: Upset ! Recalgue TT:HeatT 1A | Té
Tea: 5 i whth heat treatment at Lab y f Probeta trtada en laboratorio NR: W lized and Tempered § N lizade y Revenide TR: G hed and Tempered [ Templ. y R i
N: Normalized | Normallzado A2 Annaaled | Recocido SR: Stess Relief / Relevado de Esfuerzo 5T: Az Rolled / Sin Tratamien
Rec: Strip specimen ! Rectangular Cil: Round bar specimen { Cilindrica Orl: Orientation | Onentacion L:L iudinal | Longitudinal
T: Transwverse f Transversal TA: Room Temp I Temp Armibi EUL: Extension Under Load Method UTs: L tensike gth i R cia
Max: Maximum / Maxima Obt; Obtained ! Ubtenida ¥.5.: Yield strengih ! Fluencia LiMin: L I Mirs I Minime L ptud
LMax: Longitudinal Maxi { Maximo Longitudinal TMin: Transversa Min  Minimo Transversal Tlax: T, se Maximuem { Maximo Transversal Min: Minimurn ! Miai
]
This is 1 cetify that Lhe products descrbsd here an daciirec, sampled, lesled amdior n with the il refarer zed A ningts the requimmaennts in &l respacts ~wz cerfeats wissnel by o womgaier tad sysem ard iLs vald with 2lecironc segiaturs <n the onginal ce4kata the trade-mark grean cokured

‘Terars' is stampacd  In cass 1he owner af the oign e woLkd miease 8 copy of 4 he mudt iy dx corlarmily (0 the orging) ona, Ehang uper mImsei ha mepansatity for omy urlEwiul o Aot sllwsd o Ay st 1 wil oe d 1o dha law

Thas carificata 1z net 4 decl

o of angin r Ay ik e sl as g docleraton of cngin.

Esie ancumemsc cartifics que AL des ity e Tuemn i

. probadce yio

Ta:185 (ande) &5l nipies

@ L0 casode coe el postrdme got condicado antregua wna dotocepes ce e delea gaeri Zar b conformdac ca- 2l cnginal ¥ 58 Piace: msponsphle por cualgJeer ued degal o aklelnle Cuakjue aMesodn wo balsdicacen sam sugle & 12 ley

bate cerlcado e e o poede 500 osnds como ana declaran de onger

dos dn pruerda £33 la esecHioac or o refloerca v sstidace s nonesponiontes mquarnmmenics  Fate cermtiale s mmity meenle un sistoma compNaRzado y 52 AAN30 wun e mectrdoea Lo el sartfticade anginal al kugatipa
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Tenaris

‘uhos de Acero de Mexica, 5 A,
Krn 433 7 Carr. México-Veracruz
Wia Xalapa

{91897) Weracruz, Ver. México
{52) 225983 1100 te!

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 225 389 112 fax
05015991 274
DatetDia:  04/07/2005
Customer ! Chienle PLESA ANAHUAC Y CIAS,

5.

A, DE C.V.

(Customer s Order ! Cliente Orden - tem N7

Customer’s Referance | Referencia del oicnie

Manulaciurar's Wovks Oroes N° 1 Confirmacidn de Venla

078922/01
IManufacture Process! Proceso de fabicacion Product Type [ Tiso de producta. Surface } Buperfic.
SEAMLESS HOT ROLLED LINE PIPE SERMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Mormas o expecficaciones. Slesl Grade ! Grado de acerg, Ends / Exremos. HORMAL BEVEL
API S5L/ASTM AlQ6/ASME SALQG/ASTM AB3 ,JULIO 1, 2000/99/1995-A95/99E B/¥X42 PSL1 BISELADD NORMAL
[vmenswons ! Dimensiones

273.10 X $.30 MM
10 3/4 X 0.365 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Chsanuty / Cantdad. 58 Pcs/p=

Mominal Weight / Peso Hominal

60.50 KG/M

40.52 LB/FT

HARDNESS TEST

/ ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Requerido HRC Heav Colada: Required /Requendo  HRC Heat! Colada: Required /Requetide HRC Heat! Crdadar Required /Requenide HRG
21547 MAn. Max. 22.00 22547 Min. Max. 22 .00 22550 Min. Max 22 .00 22550 kdin. Max. 22 .00
Sampls [ Musstrs 16659 JEnd / Ext- |szmpt= i Muesva 16655 JEnd  Ext: [sample f Musstra 16660 JEna /Ext JSampie | Muesira 16661 [Eng 1 Ext
Quadrant Aver Quadrant Aver Craadrant Aver Quadrant Aver
LCuadrante 1 2 3 Prom | Var Cuadrants 1 2 3 Prom | War Cuadrante t 2 3 Prom | Var Cuadrante 1 2 3 Prom | War
1 oD/DE J76.6 [76.4176.2 |76.4 1 OC¥DE 176.9]76.9477.8177.2 1 OVDE_[77.3|77.5|79.4]|78.23 1 ODDE _J7E.7 |7B.1|7B.9[|7B.6
Linit ¢ Unidad MW JT7.1 176.1177.6 |76.9 Unit { Unidad R T65.6|76.2]77.41976.7 Unit { Unidad MwiC 78,8 )77.0177.5(77.8 Linit { Unidad MwiC JT8.9177.3]77.0(77.7
HRb (o] 77.2 |76.1]78.1 |77.1|0.7 HRL t] 76.6|76.3]177.9]76.5]0.5 HRh IDVCH 78.5178.8|78.6|768.6 |0.8 HRY ICHEH F.7[75.7|78.4]78.3]1.6
Pipe N° / Tubo H°: Jue: co2 Jer: ao Fipe R / Tubo m°: {ra: ¢/3 Jer: 57 ipe m° / Tubo M©: |oe: coz o Jer: st ipa W° / Tubo H°: | TR T
Min: Minlmum / Minime IO | d Di | Did Inlermne Ls: L of the ple 11 llzackon de la Tra: Speci with heat at Lab ¥ [ Probeta tratada en laboratorio
Max: Maximum / Maximo Aver_: Average CIB: Body f Cuerpa NR: Normallzed and Tempered [ N lizado y R) il A: Annealed ! Recocido
ODIDE: Qutaide Diameter | Diametro extemnc Prom.: Promedin RIU: Upsat ! Recalque TR: hed and Tempered | Temp >y R L SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall ! Centro Var_: f ¥aracii TT: Heat T 1T Tirmico N: M diref | M lizad ST: As Rolled / Sin T [ QT hed | Templad
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS }
Heat N° Samgle N° Flaltening Test
Colpoa N | wuestea e Eniay de Apisiariento |
22547 |16658 GOCD/BUENO
22547 |J16659 GOOD/BUERO
22550 16660 GOCD/BUENO
22550 Jle661 GOOD/BUEHOD *
This iz to cartify that the preducts escr bed hers nowara manufaciured, samped tasted, andior neps dn d wilh the ifi refaranced and mests ihe requiremants in all respects Tnis tarF.cale isssued by & compaier Zed sysiam ard it « valid with sechionc sgnataee 20 Fe ongmal cecato the trmle-rmsrh grean cakouned
‘Tonaris' s slamped  |n case the cwnaes of 19 ragenal canificate would releaze a copy ol iL e muet atteat da conformity (o the orginal one, 1zhing upor: imselt e recponzabildy for sny unlawdul or ned allewes use  Ary atlaraion andhio- “alsificato v wil 26 sunectad 10 the law
Hear ol orai- nzs may d be used &5 8 declaraticn 2* crigin.
aductes desomos aqui fueron manufactuedeos, orebados wo Inspeccio~Adas de Acuerdo con la sspacificacion da ¥ Batish [:13 pondientas requermientas  Esie carticado sa amte maciants Lo sslema compulanzede v es valkde oo hime eledinatca T el-et ficace snginal el gl
Tenans |arii) &1 0 ntaso e que Bt posaedor del ceddicacs entragun una Mkaccow -dal misme, delbora garentizar Lo conlarridad con o coginel y 51 hace msponFable por cualguies J3regala ndebedn Mualauer atorgcicn wio YalsS caritn se so0E a e loy
Esta ceriicada s wf . oome Jna declamoion de angen

— CHCA TTT 4 0
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Tenaris

Tubos de Acera de Meéxico, 5 AL
K 4337 Carr. México-Veracruz
WVia Xalapa

[F1687) Veracruz, Ver Ménwo
(52) 229 989 1100 1el

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Fage / Pagina. 152) 225 989 1120 fax
05015991 3/4
paterDia:  (34/07/2005

Customer ¢ Cliente PLESA ANAHUAC Y CIAS, S5.A. DE C.V. (C.stomer s Order f Ciente Orden - kem N* Customen's Reference { Referencia del clienta Manufacturer's Waorks Order N°  Caonfinhacién de Venta
078922/01
anyfaciuie Process! Procesc de fabcacon. Product Type / Tipo de products. Surlace ! Superficre
SEAMILIESS HCT ROLLED LINE PIPFE SEAMLESS VARNISHED
LAMINATY) EN CALIENTE SIN COSTURA CONDUCCION BARNTIZADO
Standare or Specification | Normas o especificaciones. [5teel Giade ¢ Grado de acero. Ends ! Extremos. MORMATL, BEVEL
API S5L/ASTM Al106/ASME SAl06/ASTM AS3 ,JULIC 1, 2000/99/19595-A35/95B B/X42 PSL1 BISELADO MNORMAL
Dimensions [ Dimensiones. Length / Longitud. Quantly ! Cantidad 58 MGN\UN Mominal Weight ! Peso Momnal
273.10 X 9.30 MM 6.00 7/ 6.50 MTS 60.50 KG/M
10 2/4 X 0.365 INCH 19.70 / 21.30 FT 40.52 LB/FT
CHEMICAIL COMPOSITION / COMPOSICION QUIMICA.
C omposition, % Sie16n %
c Mn Si Cr Mo 5 P N ¥ Cu Al Sn As Nb Ti 31 52
X 100 X 1000 ¥ 10060 X 100
Heat H Max
Colada Min
Sampie N° IP Max] 25 120 40 15 a0 34 400 agd 400 a0 1= 1D
Muestra N Min] 29 | 10
22547
16658 P ig 68 29 -] 4.7 ] 3.2 ] 50 i 134 25 & 4 Q 4] 29 ] 61 a 30.1
16659 F 17 L1} 23 a 4.7 3.8 & 50 1] 124 24 6 4 L] 1] a4 ] 61 a 30.1
22550
16660 F 17 &7 2B L] 2,61 3.9 in 1y ] 105 23 6 4 o 0 27 ] a8 Q 24.1
16661 P 17 67 28 ] I.64.2 11 50 0 1086 23 ] 4 o Q 26 a 48 L) 4.2
H: Heat f Colada P: Praduct f Producto —
51:5UMA Nb+V+Ti 52 SUNA Mot Cradi+Cu+y
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pregsure | Presian Tine! liempo Rasulls ! Resuliads
Linitf Unidad. Walue! Vawo- Second! Segundos
PSI 2420 5 jSatisfactory / Satisfactorio

Thas r: Lo canfy thad the producis aesonted hare nowens manJfactured. sampled, taslad, ard'od i

‘Tanans 1z swanped 12858 lhe ovwne: af

Thiz cartficate s not & declarat or of orqin nor may it be osed as 8 declamtion of ongin.
Este decumenta cerfica cua b2 produ
lenaris juprde) eEld MEess e la wad L caso de cue el poseador dof crddiged

| st poriif:nnda ne 25, R pLEds serLsedo como ans daclsacicn <de cagon

i

with the anr mHegls Ihe mcusenents el respecte. This cedrhcate iz izsued by a compulonsnd system mnd o s salid wilh olctmmg sgiat en $7 e angene] oe T Reats te ek grean sokounad
e orginal zetficate would mheasa & copy of 4. he must Bitest iz corlor—dy o lho orgina! nog, takeng Lk amsefl e im0 waabity for any unlawful or nof allowad use  Ary aredie will b b o they I
1y Selaface oF coresp q Il tgle fmudes s memile N Siskarts yes valda o wuca e el oefeado snginal e ogonipa

descntos acui fuaton manutacturados, probados g nos e orados die 2ousuds con e eg e oo

uhiqinal y 52 haca esponzable por cualgasr us: lngm

aME actin yiu falaficaceon serd supela a1 ey

L fer b3 GaCACL P2 L e
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Tenaris

Tubos de Avero de Moxico, 54
Km 4337 Carr. Mexico-Veracruz
Wia Xalapa

(516597) Verarruz, Ver Mexico

(521 229 989 1100 tel
CERTIFICADC DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (521 225 989 1120 fax
05015991 4/4
DateDia:  04/07/2005
{Cusiomer { Ciignte PLESA ANAHUAC ¥ CIAS, S8.A. DE C.V.

Custorner’'s Order ! Clicnbe Orden - item N*

Customer’s Reference f Relerencia de: clienze

Manufacturer's Warks Order N° ¢ Confirmacd= de Venta

078822701
JManutacture Process! Procesa de fabicacion. Product Type | Tipo dé producto. Surface  Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADC
Jétandard or Specification | Normas o especificaciones. Stecl Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME S3A106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADC NORMAL
Dhensions | Eimensiones.

Length ¢ Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 ¥FT

Quantty ( Cantdod. 58 Pcs/pz

273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Hominal Weight f Pesc Norminal
60.50 KG/M
40.52 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Steel making procesg / Fabricacidén de acero. Electric Arc Furnace-Ladle Furnace-Contimuous Casting Machine.

Eléctrico-Horne de Afinacidn-Mdguina de Colada Continuma. Acero calmado con aluminio.
Matarial free from Mercury contamination / Material libre de contaminacidn de Mercurio
No repair by welding / No reparado por soldadura

Aaat Treatment / Tratamiento térmico. Material as relled / Sin tratamiento témmico

Non destructive test / Control ne destructivo.

Ingpection method / Método de inspeceidén * -

Satisfactory / Satisfactorio

Fully Killed Steel / Horno de Arco

EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRD175-97
TAMSA REF: 542358

TAMSA QUALITY DEPARMENT SIGNATURE

ATV CERT Lo AT RON DR CHIER ok 2 F T CERTLE .. WM ] e L

\-\);. 1¥E CURTIFICACION B CAL LMD Ri‘3PONSBRLR Ui Foaciom v o D
. : TERESA M 14 AVILA \i.uf\.\lv
Qualiy System Cedificd
N 110950 *

Thes 15 10 cortity thal tha products des.nbssd bore nowere mansachesd sampled, lasled, andlon tod an Wil ifeis

Terars' = slamped. In casa ihe ow

nginal certficate wonld nhaasa a copy of 4 he Must sterd ds conformity 1a the argriml one, Laking upor NiMESi ihe respensatilty bor 8ny unlawful 50 st lkewed | andser fi

wisieed by 3 Conpute ). 7ad e and il vabd wih eecliorn: sgralam On the onginel catfcale the irede-frah resar cohared

wal: b

Thz vendi:ate is not a daclaraton of ary. r may il be uted a5 a declumiion of crigin.

Este gecurmmante certifica que los pro

- 5ibos &2ul fustn manuincuiades, orebades ya rss los de pouerdo con la copes (s releceroe y selisface Kis cormspondionbas 1eqiecine

§ sl cortihor do s emils

diotha law

uh sl

TEnans [werdal esld mpmeo en la

a

mddicass aatreals une

o migma deberd ganact 22 L A sanel ergingl v e hace esponsacks par euak

I.5le certificade ke ex, ri pusds ser wsed . comana declaresan Je ugen

s vl n g abe Cro

[ rowl codiicado erginal &, ool i

— [HCA 777 040,




